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CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
TRANSPORTE DE GAS ROANSA  GERDAU CORSA S AP IDECY 992(572-50 WFBEAM SHAPE_1/24 X 1044 /610 X 155
ZVP 16 603 717 CARRETERA MEXICD CD SAHAGUN
: GENERAL ESCOBEDONL 66052 SN LENGTH WEIGHT HEAT/ BATCH
US-ML-PETERSBURG Mexico CD SAHAGUN,HGO 43990 400" 4,160 LB 6010125202
25801 HOFHEIMER WAY Mexica :
RGLVA 23803 SALES ORDER SPECIFICATION / DATE or REVISION
ZETERSB” G, VA 2380 149656/000080 ASTUASTIMAT
A 1 AFTOMARON-IT
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING . DATE ASTM AGAGM-11
4500282629-VA 1330-0000012410 07.12.2012
CHEMICAL COMPOSITION
< Ma P 8i Cu Ni Cr Mo S v Nb Al
% % % % %% % % 5 L [ o, o 3
.09 1,19 2.009 02 3.24 .29 010 Q.13 0.018 0012 11.002 G088 0003
CHEMICAL COWPOSITION
CE%AG
0.3
MECHANICAL PROPERTIES
Y LTS s UTS Gil Gt
KSE K5t MPa MPa inch nHn
55.6 727 g 504 8,000 2000
55.1 723 380 499 8.0 2009
MECHANICAL PROPERTIES
Elpng. YT rati
% %
1156 0,760
27.00 0.760
COMMENTS 7 NOTES

The ahove figures are certified chemient and physical test records as comained in the permanent recerds of company. This material, ineluding the billets, was melted and manufactured in -
the USA. We cerfify that these data are correct and in compliance with specified requirerients, CMTR complies with EN 10204 3.1,
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